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No./ Document number
0627224409

Cédigo cliente/ Customer |D

Pedido No./ Sales order

Orden de compra/ Purchase order

232500 0603364368 OC 8328.
Cliente/ Customer Remisién/ Delivery
PLASA ANAHUAC Y CIAS. SA. DEC.V. 0627224409
AV. VALLE DE LAS ALAMEDAS 66 SN. FCO,
TULTITLAN, EDO. DE MEXICO
99989
Medio de Transporte/ Means of transportation
Ferrocarril
Descripcién de mercaderias/ Goods description
RFR .
Datos Generales / General Dala _
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ AnchofWidth Largo/Length CapafThickness
id. Coating Thickness mm
’ fin bl :
kg Ib in mm m fl oz/ft2 g/m2

114125-000 22534 N/A 9205 20293 0.61/0.024 48.15 1223.01 0 N/A N/A N/A

114125-010 22534 N/A 9495 20933 0.61/0.0241 _ 48.15 1223.01 0 N/A N/A N/A
B Datos Generales / General Data

No. Rollo/Coi| | ColadaHeat TSIST (1) |} No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
Norm
114125-000 22534 N/A - NA N/A SAE1008 N/A
114125-010 22534 N/A NFA N/A SAE1008 N/A

1. TS 1ralamiento superticial, Acetado, Sellade ! €T Superticial treatment, Oiled, Slencited.etc 2 LE- Limite elastico / YP: Yie!d Point
5. LILL Limite Inferior ! Lower Limit

4. HRBW: Rockwell B Indentador de WC

3. RT Resistencia a {a tension / TS: Tensile Strénght
6. LS/UL Limite Supericr / Upper Limit

Observaciones / Comnments
HiA ) ,

CLIID#

Certificames que € matcrial anui descrits 1z sido insp dgo ¥ do por p ! sutorizado tdependiente del ares
de manufaclura can resuflados satisfactorios en concordaucia con la nerma amiba descrita

Propiedades Mecanicas bajo las normas ASTH E8, E18. E517, £646, EN-10002, sequn requerimienlo y peso de capa bajo ASTM ASQ

Fndlisis Quimico bajo I8 nosma ASTM E 41571019

Wi hare cerlify thal the matenal described in here has Leon tesled and inspected by authonized personat indpendent from
Live manufaciuriog depanment wilh satisfactory resulls in accordance with requirements of the above specification
techanical Propartios as AGTRLES, E18. 517, E646. EN-10002, as required and coaling weighl vith ASTM AZC
Cheminal Analysis »s ASTIA L 41571079

Firma / Signature

 fls VI

ing. Antonio Mani

Tern

ium Labs
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. Calidad del Acero / Steel Quality {Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ | ~ Al C Co Cr Cu Mn Mo Ni P S Si Ti A
id. Heat
114125-000 22534 0.033 | 0.060 | 0.001 | 0.010 | 0.010 | 0.330 0 0.010 | 0.005 | 0.003 | 0.030 | 0.001 | 0.001
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ Al C Co Cr Cu Mn Mo Ni P s Si T vV
id. Heat
114125-010 22534 0.033 | 0.060 § 0.001 | 0.010 | 0.010 ] 0.330 0 0.010 | 0.005 | 0.003 | 0.030 | 0.00t | 0.001

1. 7S tratamiente superhicial, Aceitado, Sellado / SE Superficial reatmeny, (hied, Sienciled ete

4. HRBW: Reckwell B indentador de WC

2. LE: Limite etastico f YP: Yield ot 3 RT: Resistencia a la tension / 15. Fersila Strenght
5. LULL Limite Infertor / Lower Lumt 6. LSIUL Limite Supearior ! Upper Limil

Qbservaciones / Comments

N/A

CLID#

Certifaamos que €l material aquf desmity e sido inspeccionado ¥

yade por personasl aulonz

de manulaciurs con resulades satisfactarios an conicondenicis coa la norma ariba desurita
Propiegades Mecanicas bajo las aonas ASTH E6. E16. ES17. (846, EN-10002, segin requerimiento y pese de capa baje ASTM A0
Audlsis Quimics baje la nonne ASTR E £15 ¢ 1010 '
Vs Jiere cerlify thal ihe material described in here has been lesld and inspecied by suthorzed persoasl indpendert o

anufaciuing depataent vilh satsfactory resiits in accordance with requirements of the rbove specification
ical Properiies as ASTM E8. E18, G517, £248, EH 10002, & raquired and coaling weiglhi vith ABTHE A3D
il ARSI a AG T 440 104G )

do indapuniiente del Area

Firma / Signature
e ’
Ing. Antonic Mani
Ternium Labs




